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SHENZHEN RUIXIN GLASSWARE CO., LTD
ROOM 2109 HUAKAI BUILDING, NO.2121 SUNGANG EAST RD, LUOHU DISTRICT SHENZHEN CITY, CHINA

The following sample(s) was / were submitted and identified on behalf of the client as:

Product Description : GLASS TUMBLER WITH PRINTING

Style / Item No. : RXMK066, RXMKO055

P.O./ Ref No. 1 S10

Manufacturer & Supplier : SHENZHEN RUIXIN GLASSWARE CO., LTD

Country of Destination : UK

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Dec 15, 2009

Test Performing Date : Dec 15, 2009 to Dec 18, 2009

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co., Ltd.

{_m
o 1]

Sunny Sun
Senior Engineer

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.
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I . Dishwasher Safety Test

Test Method : As per the client’s requirement

Test Sample . 3Pcs/type (1#, 2#)

Control Sample : 1Pieceltype (1#, 2#)

Test Procedure ;1) Visually inspect the samples and record any cosmetic defects;

2) Put the samples in the dishwasher;
3) Fill the dishwasher soap holder with the powder detergent, close and lock the dishwasher
as recommended in the operating instructions;
4) Run the dishwasher for fifteen (15) cycles with 140°F (60°C) water at “normal setting” for
housewares. Each cycle includes soaking, washing and drying;
5) Remove and visually examine each sample.

Test Requirement : Pass means no cracking, chipping, crazing, breaking, disluster, discoloration, deformation or

warping was found on the tested sample.
Test Result . Pass

II. SGS Ref No.: GZ0912114769/CHEM

Test Requested : For compliance with the British Standard BS6748:1986 - Extraction of
Lead and Cadmium by acetic acid from Ceramic, Glass, Glass Ceramic
and Vitreous Enamel articles intended for use in contact with foodstuffs.

Test Method : As specified in British Standard BS6748:1986.

Analysis was performed by Inductively Coupled Plasma Atomic Emission
Spectrometer (ICP-AES).

Conclusion : The submitted sample(s) comply with the British Standard BS6748:1986
requirements on lead and cadmium extracted by acetic acid from Ceramic,
Glass, Glass Ceramic and Vitreous Enamel articles.

Test Results

No.1
1 2 3 4 Category 2 Limit
Released Lead (mg/L) <0.05 <0.05 <0.05 <0.05 4.0
Released Cadmium (mg/L) < 0.01 < 0.01 < 0.01 < 0.01 0.3

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.
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No.1
1 2 3 4 Category 2 Limit
Volume of 4% Acetic acid used (ml) 320 320 320 320
Depth (mm) 110 110 110 110
Diameter (mm) 72 72 72 72
No.2
1 2 3 4 Category 2 Limit
Released Lead (mg/L) <0.05 <0.05 <0.05 <0.05 4.0
Released Cadmium (mg/L) < 0.01 < 0.01 < 0.01 < 0.01 0.3
Volume of 4% Acetic acid used (ml) 250 250 250 250
Depth (mm) 126 126 126 126
Diameter (mm) 57 57 57 57

Note : < = Less than

Remark :  Category 1
Articles which cannot be filled and articles which can be filled, the internal depth of which does not
exceed 25 mm.
Category 2
Articles, not in categories 1 or 3, which can be filled
Category 3
Cooking ware; packaging and storage vessels having a capacity of more than three litres

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.
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Sample Photo:

Sample as Received
I.

SGS authenticate the photo on original report only

***End of Report™*

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.
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